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Form QAT_10-M04, version 00, effective since March 6th, 2020
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N Certificate of Compliance
<
o No. 4M200407T.LGWONO8
60
K|O » Langshi Garments & Weaving Co., Ltd.

Certificate’s Jinjiang
| Holder: o )
Sanou Industry Zone, Yinglin, Jinjiang,Fujian,

i 362200, China

Certification ECM
Mark:

Ifca

Product:; Protective Masks

Model(s): KN95 Protective Mask, Disposabile
Protective Mask 175mmx95mm

— Cert

=
=]

Verification to: Standard:
EN 149:2001+A1:2009

iy

|
sY 2

=

related to CE Directive(s):
R 2016/425 (Personal Protective Equipment)

Remark: This document has been issued on a voluntary basis and upon request of the manufacturer. It is
our opinion that the technical documentation received from the manufacturer is satisfactory for the
requirements of the ECM Certification Mark. The conformity mark above can be affixed on the products
accordingly to the ECM regulation about its release and its use.

Additional information and clarification about the Marking:

The manufacturer is responsible for the CE Marking process, and if necessary, must
refer to a Notified Body. This document has been issued on the basis of the regulation
on ECM Voluntary Mark for the certification of products. RG01_ECM rev.3 available
at: www.entecerma.it

Issuance date: 07 April 2020

Expiry date: 06 April 2025

Reviewer Approver
Technical expert ECM Service Director
Amanda Payne

Ente Certificazione Macchine Srl
Via Ca’ Bella, 243 - Loc. Castello di Serravalle — 40053 Valsamoggia (BO) - ITALY
& +39 051 6705141 & +39 051 6705156 < info@entecerma.it € www.entecerma.it

Certificate — CepTMdMKAT —
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Test Report

Report No. HAPEC20030790 Page: | of 4
Applicant Langshl Garments & Weaving Co.,Lid.Jinjiang
Address Sanou Industrial Zone,Yinglin,Jinjiang,Fujian,China

Sample Information
Sample Name Disposable mask
Sample Brand L+S
*The information above is provided and confirmed by the applicant.

Sample Received Date Mar.23,2020

Testing Period Mar.23,2020 to Mar.25.2020

Testing Requested As per client’s request,to determine the Content of Formaldehyde,pH value,Azo
dyes.Appearance, Breaking strength of the mask belt and the joint between the mask belt
and the mask body in the submitted sample according to GB/T 32610-2016.

Testing Results Please refer to next page(s)

. - -
Sigmm_ ~ Date: __Mar.25.2020

Authorized signatory

Website of verification report: CNCA verification platform yz.cnca.cn
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Test Report

Report No. HAPEC20030790 Page: 2 of 4
Remark  Based on the sample, with reference to GB/T 32610-2016,the test result in conformity with the
requirements.Judged as follows:
No. Testing Item(s) Requirement Testing method - Detérmine
values
GB/T
é ( ) =20 =
i Formaldehyde (mg/kg 20 2012.1-2000 ND Pass
2 pH value 4.0-8.5 GB/T 7573-2009 6.1 Pass
Disable GB/T
3 Azod kg) * ND
e i (<20) 17592-2011 e
The surface of the mask
hould be free fi
should be free ‘rom GBIT
4 Appearance damage, oil stains, Pass Pass
. . 32610-2016
deformation and other
obvious defects.
Breaking strength of the mask GBIT
5 belt and the joint between the =20 326102016 30 Pass
mask belt and the mask body/N ) -
Note: (1) Img/kg=1ppm=0.0001%

(2) ND=NotDetected

(3) The MDL of formaldehyde is 16 mg/kg

(4) *Detection information see the test results

(5) GB/ T 32610-2016 is not within the scope of CMA and CNAS certification
(6) 1-3 project mixing test
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Test Report Test Report

Report No. HAPEC20030790 Page: 4 of 4
Report No. HAPEC20030790 Page: 3 of 4

Determination of Azo dyes (unit: mgkg)

Sample photo:
Testing method With reference to GB/T 17592-2011. By GC-MS for measuring.

Testing Item(s) CAS No. MDL Limit Results
4-aminobiphenyl 92-67-1 5 20 ND
benzidine 92-87-5 5 20 ND
4-chloro-o-toluidine 95-69-2 5 20 ND
2-naphthylamine 91-59-8 5 20 ND
o-aminoazotoluene 97-56-3 5 20 ND
p-chloroaniline 106-47-8 5 20 ND
2,4-diaminoanisole 615-05-4 5 20 ND
4,4"-diaminobiphenymethane 101-77-9 5 20 ND
3,3’ -dichlorobenzidine 91-94-1 5 20 ND HAPEC20030790
3,3 -dimethoxybenzidine 119-90-4 5 20 ND
3,3‘-dfmethylbcn21dt:.ne - 119-93-7 5 20 ND . - . - - *_**End of re.p_ort**"‘ - )
3.3'-dimethyl-4.4’-diaminobiphenylmthane §38-88-0 5 20 ND 3 AL AT 0 T 8 R SR AR A k. MBI, RS R A2
2-Methoxy-5-methylaniline(p-cresidine) 120-71-8 5 20 ND )?j B Tt . A5 RIS A RO T AR VS T LK R BTt @A P28, R HAP 5T [F &
4,4°-methylene-bis-(2-chloroanfine) 101-14-4 5 20 ND l*ﬁl‘é 4"?’5 E‘lfﬁ}%lﬁi'l 7?‘?"1{?2}'- '?3’\4‘””’# POER T f‘?ﬁ_}.H i‘b’ti’d"ﬁm—li@ifﬁ{ﬁ-l-]- T:{L::-fl\i 5 II%)'L' A ﬁﬁtfﬁ‘;ﬁ?ﬂ SMA, *w]?i,'ill-fk.
. — e ’fﬁ‘ﬂﬂﬁlﬁ{iﬂ&ﬂmﬁ ﬁ? I’ﬂfﬁilr{i_ﬁa | E AN . A2 BT LR IE R o v B 4 L A
4.4 -oxydianiline 101-80-4 5 20 ND ) T AW N TR B TR S R i
4.4"-thiodianiline 139-65-1 5 20 ND L Af0 FH 22k WL http://www.hap-test.com/customerservice.html )
o-toluidine 95-53-4 5 20 ND
2.4-toluylendiamine 95-80-7 5 20 ND
2.4.5-trimethylaniline 137-17-7 5 20 ND
o-anisidine 90-04-0 5 20 ND
S-nitro-o-toluidine 99-55-8 5 20 ND
4-aminoazobenzene 60-09-3 5 20 ND
2, 4-xylidine 95-68-1 5 20 ND
2,6-xylidine 87-62-7 5 20 ND

Note: (1) Img/kg=1ppm=0.0001%
(2) MDL=Method Detection Limit
(3) ND=Not Detected (<MDL)
(4) Sample mixing test

it}
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Scan is following us Scan checks for authenticity
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Zhejiang Light Industrial Products Inspection and Research Institute
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National Textiles and Garment Quality Supervision Inspection Center(Zhejiang)



Zhejiang Light Industrial Products Inspection and Research Institute
National Textiles and Garment Quality Supervision Inspection Center(Zhejiang)

Test report

Number: W202008006E pagel/3
Langshi Garments & Weaving Co., Ltd Sanou Industrial Zone, Yinglin
Name of Customer — Address — .
Jinjiang Town, Jinjiang City
Langshi Garments & Weaving Co., Ltd Sanou Industrial Zone, Yinglin
Manufacturer — Address — .
Jinjiang Town, Jinjiang City

Name of sample: Disposable Face Mask
Characteristics of sample: Blue
Trademark of sample: —-
Specification/model: ———

Sample

. ; Level: —
information

Category of safety specification: ———
Art. No.: ——

Above—mentioned information by Customer—supplied

Thagont way o Sent by customer Sample quantity 17 pieces
sample

secelving Pate-of 2020/04/20 Test Category Entrusted inspection
Sample

Date of Testing 2020-04-20—- 2020-04-20

Rating Requirements GB/T 32610-2016

Test Summary:

See the attached page for the results.

Test Seal

Date of Approval: 2020-04-20

1. The protection effect grade is not marked on the sample mark, and it is judged according

to the lowest standard requirement D grade

Remarks 2. The sample is not pretreated and the result is for reference

Approved by: \% Tq'{‘]’ };ﬁ



Test report

Number:W202008006E page2/3
STANDARD
ITEM RESULT RATING

(D GRADE)

1. FILTER EFFICIENCY (SALT MEDIUM)

(GB/T32610-2016)(%)

- =90 94.0 PASS

2.PARTICLE PROTECTIVE PERFORMANCE

(GB/T32610-2016)(%)

= =65 79.9 PASS

3. RESPIRATORY RESISTANCE

(GB/T32610-2016)(Pa)

-INSPIRATORY RESISTANCE <175 100 PASS

-EXPIRATORY RESISTANCE <145 79 PASS




Test report

Number:W202008006E page3/3

Picture(s) of sample

—End of report—



DECLARATION

1. Our organization guarantees impartiality, independence and honesty of inspection, and is responsible for the results of
inspection, keeping the samples supplied by the entrusting party confidential and at the same time protecting the ownership of
the samples supplied.

2. The test report will be deemed invalid without signatures of the inspector/reviewer and authorized personnel, and the red
special inspection stamp of our organization.

3. The test report will be invalid if it is altered. Copies of the report are invalid without the red special inspection stamp of our
organization.

4. The test results shown in this report is only valid for the tested sample.

5. All the pages of the report are integral parts of the report. Our organization will not be responsible for any
misunderstanding or other results caused by using separate page(s) of the report.

6. If there is any dissent of the report, the entrusting party shall notify our organization timely. For the mandatory inspection
given by governmental administration departments, and dissent about the sample being tested or test results on the report

should be dealt with in accordance with national regulations.

WA Tk i i BAS B RIT 5T e & B e AL e v 4O

The Affiliated Inspection Centers
W LA B ol ot A 3e A 7t b
Zhejiang Light Industrial Products InspectionandResearchlInstitute
X 7 2 e 7 i g & B A S O G
National Textiles and Garment Quality Supervision Inspection Center(Zhejiang)
Hidk: WL BN VLT X R D% 300 5 6 51k
Address: Building No.6, 300 XiaSha Road, Hangzhou, Zhejiang

B R K B dn i BRI e G

National Center for Quality Supervision Inspection of Furniture(Zhejiang)

WL = N 24 e o B il e i e el

Zhejiang Center of Quality Test for Indoor Safety and Furniture Products

Hidk: WRLABUN TRV REEES 8 1 5 R KRl 4 5%

Address: Building 4 LiangZhu University Science and Technology Park, No.1,
JingYi Rd, Yuhang District, Hangzhou, Zhejiang

WL A B ™ b i AR s ol
Zhejiang Center of Quality Test for Light Industry and Hardware Products
S RARCRE NS DS RTYT IS L e SR
Zhejiang Center of Quality Test for Sports Products
ik WL AU T P8I X R B 1L 222 5 3 Sk
WA BN T RPLIX RIEATIES I 1 5 RE KRR 3 5%
Address: No. 222 Tianmushan Rd., Hangzhou, Zhejiang
Building 3 LiangZhu University Science and Technology Park, No.1,
JingYi Rd., Hangzhou, Zhejiang

V) L it Jo e M ARG Ly (IR

National Center for Quality Supervision Inspection of Lock(Zhejiang)
WA SR il T B A6 vl

Zhejiang Center of Quality Test for Lock Products

Huhb: WL BUN T 24 5

Address: No. 24 Tangmiao Rd., Hangzhou, Zhejiang

Bt A HiE: 0571-85122669
Telephone: 0571-85122669

E-Mail: 1137907994@qg.com

Bt & 5. 0571-89009556
Telephone: 0571-89009556

E-Mail: 2047699564@qgqg.com

Bt & HiE: 0571-89001107
Telephone: 0571-89001107

E-Mail: wujtest@126.com

Bt A HiE: 0571-85027738
Telephone: 0571-85027738

E-Mail: Locktest@126.com

WA _E Y 2552 BRAR 25 A i hitp//www.zjttj.cn:807
Online Business-Reception/Report Inquires: http:// www.zjttj.cn:807

VR IE: 0571-85023552
Complaint Tel: 0571-85023552
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PACKING

® 50 Pcs/ Pack

e 40 Boxes / Carton, 2000 Pcs

320 mm
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